95 No.: ZKS171200455

UN38.3 il 5

UN38.3 Test Report

BB T
oW & W 3.7V, 380mAh,1.406Wh

Li-ion polymer battery

Sample name : 3.7V, 380mAh,1.406Wh

-5 Model : YJ 702030P
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Consignor : ShenZhen Enjapower Technology Co., Ltd.
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"5 No.: ZKS171200455

HaC REVHE ST b
BE L 42 Chinese 3.7V, 380mAh,1.406Wh
Sample name FEL Li-ion polymer battery
English 3.7V, 380mAh,1.406Wh
]J =
A YJ 702030P
Model
11 e
FE i g 01~43
Sample No.
TARHAL RN B EERHCA PR A 7
Consignor ShenZhen Enjapower Technology Co., Ltd.
Wi GRONT et ORI I AL R AL X g9 el 5 45 6 %
The 6th Floor, Building 5, Jincheng Industry Park, Tongsheng, Dalang, Longhua Area,
Address .
Shenzhen, China
3 A RN B EERHCA PR A 7
Manufacturer ShenZhen Enjapower Technology Co., Ltd.
Wi GRONT et XORIR 7 A A A X <9 el 6 45 6 %
The 6th Floor, Building 5, Jincheng Industry Park, Tongsheng, Dalang, Longhua Area,
Address )
Shenzhen, China
Az A YT B EERHCA PR A 7
Factory ShenZhen Enjapower Technology Co., Ltd.
Wb GRONT et XORIR 7 A A AL X <9 el 6 45 6 A%
The 6th Floor, Building 5, Jincheng Industry Park, Tongsheng, Dalang, Longhua Area,
Address .
Shenzhen, China
ST Bty [ (Tl BEE I LTS SEae RTbRIEE )
5 e ST/SG/AC.10/11/Rev.6, 38.3
SRR UNITED NATIONS "Recommendations on the TRANSPORT OF DANGEROUS GOODS"
Tegt m_ethod Manual of Tests and Criteria
and criterion ST/SG/AC.10/11/Rev.6, 38.3
FE b AU BAEIE R, RS 7*20*32.5mm
Appearance Prismatic battery, size 7*20*32.5mm
5 f IR H |
F Bl A 2017-12-25 laetastd 2017-12-25 ~ 2018-01-16
Accepted date Test date
M T EEEAL . R, HRBD. phdr. AMERAEERR. HrH. LT FRHL. SRR
Testi Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush,
est items )
Overcharge, Forced discharge.
s, ZRERFEREE CGRT BRIy s i g s My 4 7D
ST/SG/AC.10/11/Rev.6, 38.3 trifEEK,
Mk L8 The sample has passed the test items of UNITED NATIONS "Recommendations on
Conclusion the TRANSPORT OF DANGEROUS GOODS" Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6, 38.3
%k H#¥(Issue date): 2018-01-17
. L ! . 4
G Y ¢ W | ;:J% s %
Compiler: . Checker: . Approver:
Joith Gon - Renee Yie Lotn Ry
TR A NIRBH I 5 AR A R 24 7] F20, 12

Shenzhen ZRLK Testing Technology Co., Ltd. Page of
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N M E SR B AR HE S5 RS N \ =
B | WA H 4 PR R AR R ks AL Rk
Standard requirement or the clause .
No. Name of test Test result Test conclusion | Remarks
number of standard
A B Ol iR ia i i @ wch seis
1 1 AL Fr#ET-H) UN Manual of Tests and Criteria | WLF% 1 EHE /
Altitude simulation | ST/SG/AC.10/11/Rev.6, 38.3 i ¥ T.1 Test | See Appendix 1 Passed
TA1
BeAE Tl T Wi i i s Szt A
2 18 R 6 FR#ETFY UN Manual of Tests and Criteria | I3 2 &% /
Thermal test ST/SG/AC.10/11/Rev.6, 38.3 ik 4 T.2 Test | See Appendix 2 Passed
T.2
oA B Ol iR ia i i g wch seis A
3 ¥Rz Fr#ET-H) UN Manual of Tests and Criteria | W% 3 = /
Vibration ST/SG/AC.10/11/Rev.6, 38.3 ik ¥ T.3 Test | See Appendix 3 Passed
T.3
BeAE Tl T Wi i i s SRt A
4 ik FR#ETF M) UN Manual of Tests and Criteria | W% 4 ey /
Shock ST/SG/AC.10/11/Rev.6, 38.3 ik ¥ T.4 Test | See Appendix 4 Passed
T4
Sk 4 BeAE Tl T Wi i i s Szt A
5 Ex?er:al Fr#ETFY UN Manual of Tests and Criteria | WL 5 o /
short-circuit ST/SG/AC.10/11/Rev.6, 38.3 ik ¥ T.5 Test | See Appendix 5 Passed
T.5
BeA B OCFfal R is i i g wc seis A
6 B FR#ETF M) UN Manual of Tests and Criteria | W% 6 ey /
Crush ST/SG/AC.10/11/Rev.6, 38.3 i ¥ T.6 Test | See Appendix 6 Passed
T.6
BeAE T R T Wiz i i s SRt A
7 T Fr#ET- M) UN Manual of Tests and Criteria | W% 7 & /
Overcharge ST/SG/AC.10/11/Rev.6, 38.3 i 4 T.7 Test | See Appendix 7 Passed
T.7
BeAE T fal T Wi i i s SRt A
8 il &Gl FR#ETF M) UN Manual of Tests and Criteria | W.F% 8 & /
Forced discharge | ST/SG/AC.10/11/Rev.6, 38.3 i& 3 T.8 Test | See Appendix 8 Passed
T.8
MRS e 2% N o o >
Tééﬁiii?nﬁnt BRI E:  20°C -25°C; FAEERIE:  45% - 75%
I, Ambient temperature: 20°C - 25°C, Ambient humidity: 45% - 75%
condition

SR eh AT A A R A
Shenzhen ZRLK Testing Technology Co., Ltd.
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o E£ 1
Appendix 1
Frs 1 I H 44 5 o P AR
No. Name of Test Items Altitude simulation
e N M AT Before MR 5 After I I T
e Franie Mass loss |Residual OCV S
Sample No. | Sample status | LR THERHLE FL o THERHLIE (%) (%)
mi(g) Vi(V) m2(g) V2 (V) ° ° Test result
HRE AT
01 1 CYC Fully Charged 18.423 4.19 18.423 4.19 0.00 99.9 (o)
B RGE AT
02 1 CYC Fully Charged 18.581 4.20 18.581 4.19 0.00 99.9 (0]
HRGEA TR
03 1 CYC Fully Charged 18.270 4.19 18.270 4.19 0.00 99.9 (e)
B RGE AT
04 1 CYC Fully Charged 18.482 4.20 18.482 4.19 0.00 99.9 (0]
B RGE AT
05 1 CYC Fully Charged 18.440 4.20 18.440 4.19 0.00 99.9 (e
HREA TR
06 1 CYC Fully Charged 18.094 4.20 18.094 4.19 0.00 99.9 (0]
B RGE AT
07 1 CYC Fully Charged 18.430 4.19 18.430 4.19 0.00 99.9 (@)
HRGEA TR
08 1 CYC Fully Charged 18.512 4.20 18.512 4.19 0.00 99.9 (0]
B RGE AT
09 1 CYC Fully Charged 18.438 4.20 18.438 4.19 0.00 99.9 (0]
10 HUGERTR | 48 576 4.20 18.576 4.19 0.00 99.9 o)

1 CYC Fully Charged

LA H

E L-MER V-EER, DR RO Rk O-EitER. EHER. KA. R, TR
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

GRYNTT N BRRHS I AR A BR 22 ) 4T, 127
Shenzhen ZRLK Testing Technology Co., Ltd. Page of
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M & 2
Appendix 2
5 5 I H 4 5 R
No. Name of Test Items Thermal test
e N M AT Before S After I I T
[ FriIRAS Mass loss |Residual OCV B
Sample No. | Sample status | LR TRERHLE FL o THERHLIE (%) %)
m1(g) Vi (V) mz(g) Va(V) ° o Test result
[ER/SRE AL
01 1 CYC Fully Charged 18.423 4.19 18.417 4.13 0.03 98.4 (e
LER/ Sk St
02 1 CYC Fully Charged 18.581 4.19 18.577 4.13 0.02 98.4 0
[ER/SRE AL
03 1 CYC Fully Charged 18.270 4.19 18.265 4.13 0.03 98.5 (e
LER/ Sk St
04 1 CYC Fully Charged 18.482 4.19 18.478 4.13 0.02 98.4 (@)
HIRGEAETRE
05 1 CYC Fully Charged 18.440 4.19 18.435 4.13 0.03 98.4 (e
[ER/SRE AL
06 1 CYC Fully Charged | 18094 4.19 18.090 4.13 0.02 98.4 o]
HIRGEAERH
07 1 CYC Fully Charged 18.430 4.19 18.425 4.12 0.03 98.4 (e
[ER/SRE AL
08 1 CYC Fully Charged 18.512 4.19 18.507 4.13 0.03 98.4 (e}
HIRGEAE TR
09 1 CYC Fully Charged | 10438 4.19 18.432 4.13 0.03 98.4 o]
10 BUGERTAM | 48 576 419 18.571 412 0.03 98.4 0

1 CYC Fully Charged

LA H

E L-MER; V-EER, DR RO Rk O-EitER. AR KA. R, TR
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

GRYNTT N BRRHS I AR A BR 22 ) 5, 12T
Shenzhen ZRLK Testing Technology Co., Ltd. Page of
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B £ 3
Appendix 3
5 3 MR H 4 F R
No. Name of Test Items Vibration
e N M AT Before MR 5 After I I T
e Franie Mass loss |Residual OCV S
Sample No. | Sample status CEMiN = FFERHLUE P FFERHUE (%) (%)
m1(g) Vi(V) m2(g) V2 (V) ° o Test result
HRE AT
01 1 CYC Fully Charged 18.417 4.13 18.416 4.12 0.01 99.9 (o)
B RGE AT
02 1 CYC Fully Charged 18.577 4.13 18.575 4.12 0.01 99.9 (0]
HRE AT
03 1 CYC Fully Charged 18.265 4.13 18.264 4.12 0.01 99.9 (0]
B RGE AT
04 1 CYC Fully Charged 18.478 4.13 18.476 4.12 0.01 99.9 (0]
B RGE AT
05 1 CYC Fully Charged 18.435 4.13 18.435 4.12 0.00 99.9 (0]
HREA TR
06 1 CYC Fully Charged 18.090 4.13 18.090 4.12 0.00 99.9 (0]
B RGE AT
07 1 CYC Fully Charged 18.425 4.12 18.424 4.12 0.01 99.9 (e
HRGE AT
08 1 CYC Fully Charged 18.507 4.13 18.506 4.12 0.01 99.9 (0]
B RGE AT
09 1 CYC Fully Charged 18.432 4.13 18.431 4.12 0.01 99.9 (0]
10 HUGERTR | 48 574 412 18.570 412 0.01 99.9 o)

1 CYC Fully Charged

LU H

i L, V-HESG DA, R-BER;  F-l2ok; O-Joifkds. JEHE. ok, Enidd. k.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

GRYNTT N BRRHS I AR A BR 22 ) e, 127
Shenzhen ZRLK Testing Technology Co., Ltd. Page of
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M £ 4
Appendix 4
5 RE s
No. Name of Test Items Shock
e N M AT Before MR 5 After e I T
e Franiie Mass loss |Residual OCV S
Sample No. | Sample status CEMiN = FFERHLUE P FFERHUE (%) (%)
m1(g) Vi(V) m2(g) V2 (V) ° o Test result
HREA TR
01 1 CYC Fully Charged 18.416 4.12 18.415 4.12 0.01 99.9 (0]
B RGE AT
02 1 CYC Fully Charged 18.575 4.12 18.574 4.12 0.01 99.9 (0]
HRE AT
03 1 CYC Fully Charged 18.264 4.12 18.263 4.11 0.01 99.9 (o)
B RGE AT
04 1 CYC Fully Charged 18.476 4.12 18.475 4.1 0.01 99.9 (0]
B RGE AT
05 1 CYC Fully Charged 18.435 4.12 18.434 4.12 0.01 99.9 (e)
HRE AT
06 1 CYC Fully Charged 18.090 4.12 18.089 4.12 0.01 99.9 (0]
B RGE AT
07 1 CYC Fully Charged 18.424 4.12 18.423 4.11 0.01 99.9 (e
HRGEA TR
08 1 CYC Fully Charged 18.506 4.12 18.505 4.12 0.01 99.9 (0]
B RGE AT
09 1 CYC Fully Charged 18.431 4.12 18.430 4.1 0.01 99.9 (0]
10 HUGERTR | 48 570 412 18.569 411 0.01 99.9 o)

1 CYC Fully Charged

LA H

E L-MER; V-, DR RO FLlZk; O-EitER. EHER. KA. R, TR
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

GRYNTT N BRRHS I AR A BR 22 ) BT, 127
Shenzhen ZRLK Testing Technology Co., Ltd. Page of
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M x 5
Appendix 5
K5 5 AT 4 1R
No. Name of Test Items External short circuit
P4 BERIRAS B W4 it
Sample No. Sample status (C) Test result Remark
01 170 g o 575 o /
02 1 Che oty g 57.3 0 /
03 1500 g o 56.1 0 /
o v P e 55.8 0 /
05 1500 g o 5.7 0 /
06 v P e 55.8 o) /
07 1500 g o 5.9 0 /
08 e e s 56.2 o) /
09 1500 g o 565 e /
10 1 e P s 557 0 /
D=
o DR R-BRER; FLEK; Ok, o, oK.

Note: D-Disassembly, R-Rupture, F-Fire, O-No disassembly, no rupture & no fire

VRYITT SRR R AR A B A 7

Shenzhen ZRLK Testing Technology Co., Ltd.

B8, 1217
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M & 6
Appendix 6
5 5 MR H 455 IR
No. Name of Test Items Crush
S T L ‘

i 2 Fnks St 2 o
T S Frd iR s Max. External Temperature g R BVE
Sample No. Sample status (C) Test result Remark

IR 50% AR

" 1.CYC 50% Capacity 22.3 0 /
IR 50% A

12 1.CYC 50% Capacity 22.4 0] /
IR 50% AR

13 1 CYC 50% Capacity 22.4 o) /
IR 50% A

14 1 CYC 50% Capacity 226 o) /
IR 50% %5

15 1.CYC 50% Capacity 22,5 0] /

e

E: Dk Rk O-BfRR. ok

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

GRYNTT N BRRHS I AR A BR 22 ) Fou, 12T
Shenzhen ZRLK Testing Technology Co., Ltd. Page of
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M £ 7
Appendix 7
F5 MR H 455 A
No. Name of Test Items Overcharge
P s FEMOIRES HRASAES H/E
Sample No. Sample status Test result Remark
HIREETE
1 6 1 CYé\Fjljly Charged O /
HIRGEERE
17 1 CYé\Ithly Charged O /
HIREETE
1 8 1 CYé\Ithly Charged O /
HIRGEERE
19 1 CYé\leIy Charged O /
50 IRSEAFoH
20 50 CYé\;—L’jW Charged O /
50 IRSEA T
21 50 CYé\IZEIIy Charged O /
50 IRSEAFoH
22 50 CYé\IZLiW Charged O /
50 IRGEA T
23 50 CYé\IZEIIy Charged O /
DS
PEEN D-fiffk;  F-i2k;  O-TLfffk. oK.

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

VRYITT SRR R AR A B A 7

Shenzhen ZRLK Testing Technology Co., Ltd.

10 00, 127
Page of
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M xk 8

Appendix 8
L& g | WRIIH % I
No. Name of Test Items Forced discharge

AT TRS) FERIRES UIEEEE S #E
Sample No. Sample status Test result Remark

24 1 riran pares 0 /
25 1 c?cwsjny%fifged 0 /
26 1 ChC Pl s 0 /
27 1 it b 0 /
28 1 hC Pl s 0 /
29 1 Chibon asbared 0 /
30 1 hC Pl s 0 /
31 1 it b 0 /
32 1 hC Pl s 0 /
33 1 hibon asbared 0 /
34 50 Y Py e 0 /
35 0 Y R it 0 /
36 50 Y0 Py Do 0 /
37 0 xRy herans 0 /
38 20 Y P ipand 0 /
39 50 Y Py g 0 /
40 20 Y Py it 0 /
41 50 Py e 0 /
42 50 veron oapard 0 /
43 50 Y Py e 0 /

E: Dl Rk O-LfiiR. ok

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

GRYNTT N BRRHS I AR A BR 22 ) 10, 120
Shenzhen ZRLK Testing Technology Co., Ltd. Page of




4i'5 No.: ZKS171200455

B oam B A
Sample photo

- YJ  /0Z030P
3.7 380mAh

+ WG 20181115
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